More babies are gaining from Prematil than
from any other preterm formula.

Prematil with Milupan is now the most widely used
preterm formula in Special Care Baby Units', feeding
more low birthweight (LBW) babies than any other low
birthweight formula.

This is because it’s the only LBW formula containing
the key long chain lipids (LCPs), Docosahexaenoic Acid
(DHA) and Arachidonic Acid (AA), in similar proportions
to those found in breastmilk.

These lipids are known to be important for a baby’s
growth and the early development of its brain and eyes. In
fact their inclusion in preterm formulae is strongly
recommended by leading nutritional experts.>**

The importance of these LCPs is already reflected in

the dramatic increase in the use of Prematil since they
were added, as more and more health professionals now
see them as a vital part of modern day infant feeding.

Parents can be reassured that, thanks to Prematil,
preterm babies no longer need to miss out on the vital
LCPs they need for healthy growth
and development when they cannot
be breastfed.

For further information, write to:
Scientific Dept., Milupa Ltd., Milupa
House, Uxbridge Road, Hillingdon,
Uxbridge, Middlesex UB10 ONE or

call 0181-573 9966.
m Experts in Infant Nutrition.
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IMPORTANT NOTICE: Breastfeeding is best for a baby. A doctor, midwife, nurse, health visitor, dietitian or pharmacist should be consulted
for any advice needed. If an infant milk is used, it is important for a baby’s health that all preparation instructions are followed carefully.

holipid fatty acid compositi

* Medicare Audits June 1994. * ESPGAN Committee Report. Comment on the content and composition of lipids in infant formulas. Acta Paediatr Scand 1991; 80:887-896. ‘Farquharson et al. Infant cercbral cortex
and diet. The Lancet 1992; 340:810-813. *Uauy et al. Effect of dietary omega 3 fatty acids on retinal function of very low birthweight neonates. Pediatr Res 1990; 28:485-92.




Presentations: Pulmicort Respules. (2 ml single dose umit ampoules) containing 0.25 mg/ml or 0.5 mg/ml
budesonide in a suspension for nebulisation. Uses: Bronchial asthma where use of a pressurised inhaler or
dry powder formulation is unsatisfactory or inappropriate. Dosage and administration: Dosage schedules:
Administer from suitable nebulisers. Dose delivered to the patient varies depending on the nebulising
equipment used (see data sheet). Adjust dosage individually. Initially during periods of severe asthma and
while reducing or discontinuing oral glucocorticosteroids the recommended dose 1n adults (including elderly
and children 12 years and older) is usually 1-2 mg twice daily. In very severe cases the dosage may be further
increased. Children 3 months to 12 years: 0.5-1 mg twice daily. The maintenance dose should be the lowest
dose which keeps the patient symptom-free. Recommended doses are: Adults (including elderly and children
12 years and older): 0.5-1 mg twice daily. Children (3 months to 12 years): 0.25-0.5 mg twice dally. For an
increased therapeutic effect increase dose of Pulmicort rather than combine treatment with oral
corticosteroids because of the lower risk of systemic effects. Contra-indication:
Hypersensitivity to any of the constituents. Special warnings and precautions: Care is
needed in patients with pulmonary tuberculosis and viral infections in the airways. A short

ASTRA

mucus in the bronchi. Transfer of patients dependent on oral steroids to Pulmicort demands special care; see
data sheet for further details. The nebuliser chamber should be cleaned and dried after every administration.
Pulmicort does not affect the ability to drive and use machines. Pulmicort Respules can be mixed with 0.9%
saline and with solutions of terbutaline, salbutamol, sodium cromoglycate or ipratropium bromide. Side
effects: Mild irntation in the throat, coughing and hoarseness and oral candidiasis have been reported. In
rare cases inhaled drugs may provoke bronchoconstriction in hyperreactive patients. Facial skin should be
washed after use of the face mask as irritation can occur. Coughing can usually be prevented by inhaling a
8, agonist (e.g. terbutaline) 5-10 minutes before inhalation of Pulmicort Respules. Avoid in pregnancy.
Pharmaceutical precautions: Store below 30°C. Use within 3 months of opening the foil envelope. Protect
opened ampoule from light. Use within 12 hours of opening. Legal category: POM. Basic NHS price:
Pulmicort Respules 0.25 mg/ml (20 single dose units) £32.00. Pulmicort Respules 0.5 mg/ml (20 single dose
units) £44.64. Product licence numbers: Pulmicort Respules 0.25 mg/ml PL 0017/0309.
Pulmicort Respules 0.5 mg/ml PL 0017/0310. For further information contact the
product licence holder: Astra Pharmaceuticals Ltd., Home Park, Kings Langley, Herts WD4

course of oral steroids in addition to Pulmicort may be required in patients with excessive 4mm Astra Pharmaceuticalsmmm  8DH. Reference: 1. Higenbottam TW et al. Eur J Clin Res 1994; 5: 1-10.
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A high-dose nebulised steroid that’s low on side effects'

T Compared to oral steroids Date of preparation: March 1994



Growth Disorders
in Children

By J H M Buckler

As many as 100 conditions can affect the growth of
the infant and child. Early diagnosis is important to
identify whether disorders will need treatment or
will resolve themselves in adulthood.

This accessible text for all doctors, nurses and
health visitors has:

» Clear descriptions of the many different
disorders and their presentations from infancy

to puberty

¢ Practical information on measuring children
at different ages and interpretation of
measurement

* A unique collection of 35 illustrated real life
case histories describing the diagnosis and
success of subsequent treatment

ISBN 0 7279 0750 2 208 pages November 1994
UK £20.95; Overseas £24.00
(BMA members £19.95; £23.00)

for the next genemtiOIl

Managing Children with Psychiatric Problems
Edited by M Elena Garralda

This bestselling book covers the main established treatments used in child
and adolescent psychiatry and useful information on liaising with other
services such as hospital psychiatric departments and the courts. Subjects
covered include:

¢ How to identify psychiatric disorders in children
» Guidelines for referral to child psychiatry

« Cognitive and behaviour therapy

e Drug therapy

ISBN 07279 0788 3 228 pages 1993

UK £14.95; Overseas £17.00; (BMA members £13.95; £16.00)

Available from: BM]J Publishing Group, PO. Box 295, London WC1H 9TE (Tel: 0171 383 6185/6245),
medical booksellers or the BMJ bookshop in BMA House

Please send me ............. copy/ies of Growth Disorders in Children BMA Membership No.

Please send me ............. copy/ies of Managing Children with Psychiatric Problems Cheque enclosed (made payable to British Medical JournaD & ......................
Please send me ............. copy/ies of ABC of Child Abuse (Second Edition) Debit my AMERICAN EXPRESS/VISA/MASTERCARD

Please send me ............ copy/ies of ABC of One to Seven (Third Edition)

Name card No I CIOICIC] CIOTC10T] OO0 e .o

Postcode [] Please send me a BMj PUBLISHING GROUP CATALOGUE  Group
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Targocid Abridged Prescribing Information.'
- Presentations Vials of 200mg or 400mg -
teicoplanin and ampoule of diluent [Water for
- Injections Ph.Eur.). ¢
- ; “Uses Indications: Treatment of potentially serious

o

]

4 Grampositive infections including patients who cannot %

" be treated with other antibiotics. Therapy of serious { 7 '&
staphylococcal infections in patients who cannot - bt
receive or have not responded to penicillins or R ﬁ,
Cephalosporins or whlo have nfections wilh staphy. Excellent clinical results in a wide variety of infections’

prophylaxis in orthopaedic surgery at risk 6f Gram- —
positive infection.

Dosage and Administration Preparation: See
data sheet. Administration: Either i.v. (bolus or
30min infusion) or i.m. Adults or elderly patients
with normal renal function: — Prophylaxis: 400mg

¥ : : %
intravenously at the induction of anaesthesia. ; . » e
— Severe infections: 400mg i.v. every 12 hours for ! i -
first 3 doses followed by 400mg i.v. or i.m. once : » N\ ¥

Lol et

dgily. — Moderate infections: 400mg i.v. on day 1
fallowed by 200mg i.v. or i.m. once daily. Children:

.10mg/kg i.v. every 12 hours for first 3 doses
followed by 10mg/kg i.v. or i.m. daily in severe
infections and neutropenic patients or 6mg/kg i.v. .
or i.m. daily in moderate infections. Can be used .. . . : e
from 2 months of age. Neonates: A single loading Simple once-daily 1.V. bolus/I. M. dose™ - . . .
dose of 16mg/kg on the first day of treatment, RIS
followed on subsequent days by maintenance

. dases of 8mg/kg once daily. These doses shoyld . - - g e o . _
be given as intravenous infusions over 30 miriutes. “ No costly routine serum monttonng :

; . c

N

See data sheet for dose in unusual situations,
elderly, renally impaired and patients on CAPD. . . &
Contra-indications, Wamings etc. Contra-indications: S i
Hypersensitivity 16 teicoplanin. Warnings: Caution : .
in patients sensitive to vancomycin. ‘Red
~“Man Syndrome’ is not a contra-indication.
" Thrombocytopenia has been reported with
teicoplanin. Perform periodic haematological studies,
liver and renal function tests. Perform serial renal
and auditory function tests in prolonged treatment
in renal insufficiency or concurrent and sequential
use of neurotoxic or nephrotoxic drugs. Renal
impairment - see data sheet. Consider risk-benefit
ratio in pregnancy and lactation. Side-Effects:
Generally mild and transient rarely requiring cessation
of therapy. The following have been reported:

o

Excellent tole:;abflityz

¢ Erythema, local pain, thrombophlebitis, rash, pruritus, ¥ |
- fever, bronchospasm, anaphylactic reactions, o
nausea, vomiting, diarthoea, eosinophilia, leucopenia, ? . WP . cerelr 3
neutropenia,-thrombocytopenia, thrombocytosis, : A VOIdS 14 uttir g r enalf u zctwn ;’at rlSk

increases in serum transaminases and/or serum
alkaline phosphatase, transierit elevations of serum

.. creatinine, dizziness and headache, mild hearing ) .
loss, tinnitus, vestibular disorder. Overdosage: Not -t

- ~Temoved ialysis. Treat symptomatically. - . ;

*  Pharmaceutical Precautions Store below 25°C
and protect from heat. Use immediately after

.. reconstitution. See data sheet.
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Targocid 200mg PL 4425/0088 £26.05. Targocid ‘ ' I ‘
- Date of Preparation: September 1994, T AR G n c ’ D@ M

AH et al. RSM International Congress and I V

including full data sheet is available from the

Middlesex UB11 1BE. “Shiamon e vowiro i

Legal Category POM.
400mg PL 4425/0089 £52.10. Water for Injections .
~ References: 1. Lewis P et al. J Antimicrob
Symposium Series No.156, 1990: 75-81. 3. H H
Kureishi A et al. Antimicrob Agents Chemother El‘ Uﬁ a’ ’I’ ’
licence holder:
Y ‘ ’If;agﬁmarks: MARION, MERRELL, DOW, TARGOCID. o ’ *Neonates — I.V. infusion only - ' 1

NHS price and Product Licence Numbers

B:tﬁty &sgtoﬁevlew February 1994, ONCE-A-DAY | :

Chemother 1988; 21 (SupplA): 61-67. 2. Wiliams

1991; 35 (11): 2246-2252. Further information
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